
Accepted Manuscript

Nitrosamines in Pilot-Scale and Full-Scale Wastewater Treatment Plants with
Ozonation

Daniel Gerrity, Aleksey N. Pisarenko, Erica Marti, Rebecca A. Trenholm, Fred
Gerringer, Julien Reungoat, Eric Dickenson

PII: S0043-1354(14)00454-0

DOI: 10.1016/j.watres.2014.06.025

Reference: WR 10736

To appear in: Water Research

Received Date: 24 March 2014

Revised Date: 13 June 2014

Accepted Date: 16 June 2014

Please cite this article as: Gerrity, D., Pisarenko, A.N., Marti, E., Trenholm, R.A., Gerringer, F.,
Reungoat, J., Dickenson, E., Nitrosamines in Pilot-Scale and Full-Scale Wastewater Treatment Plants
with Ozonation, Water Research (2014), doi: 10.1016/j.watres.2014.06.025.
[...]
Sharp, J.O., Sales, C.M., and Alvarez-Cohen, L., 2010. Function characterization of propane-733 

enhanced N-Nitrosodimethylamine degradation by two actinomycetales. Biotechnol. 734 

Bioeng. 107(6), 924-932. 735 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

34 

Sharp, J.O., Wood, T.K., and Alvarez-Cohen, L., 2005. Aerobic biodegradation of N-736 

nitrosodimethylamine (NDMA) by axenic bacterial strains. Biotechnol. Bioeng. 89(5), 737 

608-618. 738 

Sharpless, C.M., Linden, K.G., 2003. Experimental and model comparisons of low- and 739 

medium-pressure Hg lamps for the direct and H2O2 assisted UV photodegradation of N-740 

nitrosodimethylamine in simulated drinking water. Environ. Sci. Technol. 37(9), 1933-741 

1940. 742 

Stalter, D., Magdeburg, A., Oehlmann, J., 2010a. Comparative toxicity assessment of ozone and 743 

activated carbon treated sewage effluent using an in vivo test battery. Water Res. 44, 744 

2610-2620.  745 

Stalter, D., Magdeburg, A., Weil, M. Knacker, T., Oehlmann, J., 201b. Toxication or 746 

detoxication? In vivo toxicity assessment of ozonation as advanced wastewater treatment 747 

with the rainbow trout. Water Res. 44, 439-448.  748 

Stanford, B.D., Pisarenko, A.N., Holbrook, D.R., and Snyder, S.A., 2011. Preozonation effects 749 

on the reduction of reverse osmosis membrane fouling in water reuse. Ozone Sci. Eng. 750 

33, 379-388. 751 

von Gunten, U., Salhi, E., Schmidt, C.K., and Arnold, W.A., 2010. Kinetics and mechanisms of 752 

N-nitrosodimethylamine formation upon ozonation of N,N-dimethylsulfamide-containing 753 

waters: Bromide catalysis. Environ. Sci. Technol. 44(15), 5762-5768. 754 

Yang, L., Chen, Z., Liu, X., Zhai, X., Shen, J., and Han, Y., 2009. Removal of dimethylamine by 755 

ozone combined with hydrogen peroxide (O3/H2O2). International Conference on Energy 756 

and Environment Technology. Guilin, Guangxi.  757 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

35 

Yoon, S., Nakada, N., and Tanaka, H., 2011. Occurrence and removal of NDMA and NDMA 758 

formation potential in wastewater treatment plants. J. Hazard. Mater. 190(1-3), 897-902. 759 

Zimmermann, S.G., Wittenwiler, M., Hollender, J., Krauss, M., Ort, C., Siegrist, H., and von 760 

Gunten, U., 2011. Kinetic assessment and modeling of an ozonation step for full-scale 761 

municipal wastewater treatment: Micropollutant oxidation, by-product formation and 762 

disinfection. Water Res. 45(2), 605-617. 763 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Table 1. Description of treatment trains and operational conditions at study sites  

Site Location Flow  
(106 m3/d) 

2° Treatmenta SRT 
(days) 

3° Treatmenta O3/DOC or 
O3/TOC 

Sampling Date 
(MM/DD/YYYY) 

A MO, USA 1.14 CAS; N+BPR+DN 18-20 GF-O3 1.0-1.2 10/10/2011; 05/01/2012 
B KY, USA 0.37 OD; N+DN N/A O3 0.9 03/06/2012 
C TX, USA 0.45 CAS+PAC; N+DN 10; 36 Lime-GF-O3-BAC 0.3 10/31/2012 
D  GA, USA 1.61 CAS; N+DN+BPR 11 Lime-GF/UF-O3-BAC-O3 0.2-0.3; 0.2-0.3 02/01/2012 
E  GA, USA 0.21 CAS; N N/A O3 1.0-1.2 04/16/2012 
F QLD, AUS 0.08 CAS; N 16 DN-O3-GF-O3-BAC-O3 0.2; 0.6-0.8; 0.5 05/15/2012 
G CA, USA 2.65 TF+CAS; N+DN 5.5 MF-RO-UV/H2O2 N/Ac 10/10/2011 
H CA, USA Pilotb CAS 1.5 O3-MF-RO; MF-RO 0.3-1.5 N/Ac 
I NV, USA 3.79 CAS; N+DN+BPR 7 GF-UV; GF-NaOCl N/Ac 03/28/2012 

J1  NV, USA 2.84 TF/CAS; N+DN+BPR 6-8 GF-NaOCl N/Ac 03/28/2012 
J2  NV, USA Pilotb MBR; Multiple Modes 2-19c O3-RO; RO 0.0-1.0 N/Ac 

a CAS = conventional activated sludge, MBR = membrane bioreactor, OD = oxidation ditch, TF = trickling filter, N = nitrification, 
DN = denitrification, BPR = biological phosphorus removal, GF = gravity filtration, BAC = biological activated carbon, PAC = 
powdered activated carbon, MF = microfiltration, UF = ultrafiltration, RO = reverse osmosis 
b Both pilot-scale treatment trains operated at 121 m3/day. 
c N/A = not available or applicable 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Figure 1.  Comparison of NDMA concentrations in the primary, secondary, ozone (initial 
ozonation step only), and BAC effluents from the full-scale and pilot-scale sites. Arrows 
indicate concentrations less than the corresponding method reporting limit. The data for 
Site A are based on the results from the second sampling event. Site G was omitted 
because the secondary effluent sample was influenced by chloramination. The data for 
pilot-scale Site H are based on averages over the sampling period, and error bars 
represent ±1 standard deviation. The data for pilot-scale site J2 are based on O3/DOC = 
0.5 in the BOD removal mode.  

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Figure 2.  Comparison of NMOR concentrations in the primary, secondary, ozone (initial 
ozonation step only), and BAC effluents from the full-scale sites. Arrows indicate 
concentrations less than the corresponding method reporting limit. The data for Site A are 
based on the results from the second sampling event. Site G was omitted because all of 
the samples were influenced by chloramination.  
 

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Figure 3.  Summary of NDMA concentrations at Site H (CA) (late April 2011 to early 
November 2011). Dots correspond to median values, boxes correspond to inner quartiles, 
and whiskers correspond to minimum and maximum values.    

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Figure 4.  Temporal variability of the NDMA concentrations in the ozonated secondary 
effluent and non-ozonated secondary effluent at Site H (CA). These data represent 
samples collected weekly from late April 2011 to early November 2011. 

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Figure 5.  NDMA formation as a function of O3/TOC ratio at Site H (CA). These data 
represent samples collected weekly from late April 2011 through early November 2011.   

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

Figure 6.  NDMA formation as a function of solids retention time during biological 
pretreatment and O3/DOC ratio in the Site J2 pilot. Error bars indicate the minimum and 
maximum concentrations from duplicate samples.  

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

 

• NDMA and NMOR were the most prevalent nitrosamines at the 11 study sites 

• NMEA and NDEA were detected at one facility each; NDPrA and NDBA were 

always <MRL   

• Ozone-induced NDMA formation ranged from <10 to 143 ng/L 

• Ozone-induced NDMA formation was lower in nitrified wastewater and at 

O3/DOC <0.5 

• Biodegradation was effective for NDMA and NMOR mitigation 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S1 

Supplementary Information 

 

Nitrosamines in Pilot-Scale and Full-Scale 

Wastewater Treatment Plants with Ozonation 

 

Running Title: Nitrosamines in Large-Scale Ozone Systems 

 

DANIEL GERRITY1,2,3*, ALEKSEY N. PISARENKO1,2, ERICA MARTI1,3, REBECCA A. 

TRENHOLM1, FRED GERRINGER2, JULIEN REUNGOAT4, AND ERIC DICKENSON1** 

 

1 Applied Research and Development Center, Southern Nevada Water Authority, 

River Mountain Water Treatment Facility, P.O. Box 99954, Las Vegas, NV 89193-9954 

2 Trussell Technologies, Inc., 380 Stevens Ave., Suite 308, Solana Beach, CA 92075 

3 Department of Civil and Environmental Engineering and Construction, University of Nevada, 

Las Vegas, 4505 S. Maryland Parkway, Box 454015, Las Vegas, NV 89154-4015 

4 Advanced Water Management Centre, University of Queensland, Level 4 Gehrmann Building 

(60), St. Lucia, QLD 4072, Australia 

 

*Corresponding Author. Mailing Address: 4505 S. Maryland Parkway, Box 454015, Las Vegas, 

NV 89154-4015. Phone: 1-702-895-3955. Fax: 1-702-895-3936. Email: 

Daniel.Gerrity@unlv.edu. 

**Corresponding Author. Mailing Address: P.O. Box 99954, Las Vegas, NV 89193-9954. Phone: 

1-702-856-3668. Fax: 1-702-856-3647. Email: Eric.Dickenson@snwa.com. 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S2 

List of Abbreviations 

AFU  Arbitrary fluorescence units 

AOP  Advanced oxidation process 

ASPE  Automated solid phase extraction 

BAC  Biological activated carbon 

BOD  Biochemical oxygen demand 

CA  California 

COD  Chemical oxygen demand 

DCM  Dichloromethane 

DO  Dissolved oxygen 

DOC  Dissolved organic carbon 

EBCT  Empty bed contact time 

EEM  Excitation emission matrix 

EfOM  Effluent organic matter 

EPA  Environmental Protection Agency 

GA  Georgia 

KY  Kentucky 

MBR  Membrane bioreactor 

MDL  Method detection limit 

MF  Microfiltration 

MGD  Million gallons per day 

MO  Missouri 

MRL  Method reporting limit 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S3 

MRM  Multiple reaction monitoring 

N/A  Not available or not applicable 

NDBA  N-nitrosodibutylamine 

NDEA  N-nitrosodiethylamine 

NDMA N-nitrosodimethylamine 

NDPhA N-nitrosodiphenylamine 

NDPrA N-nitrosodipropylamine 

NMEA  N-nitrosomethylethylamine 

NMOR N-nitrosomorpholine 

NPIP  N-nitrosopiperidine 

NPYR  N-nitrosopyrrolidine 

NTU  Nephelometric turbidity units 

NV  Nevada 

PAC  Powdered activated carbon 

QLD  Queensland 

RO  Reverse osmosis 

RSD  Relative standard deviation 

SRT  Solids retention time 

SUVA  Specific UV254 absorbance 

TF  Total fluorescence 

TKN  Total Kjeldahl Nitrogen 

TN  Total nitrogen 

TOC  Total organic carbon 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S4 

TON  Total oxidized nitrogen (i.e., NO2
- + NO3

-) 

TP  Total phosphorus 

TSS  Total suspended solids 

TX  Texas 

UF  Ultrafiltration 

U.S.  United States 

UV  Ultraviolet 

 

 
  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S5 

Text S1. Full-Scale Site A (MO) 

The average daily flow at Site A (MO) is approximately 30 million gallons per day (mgd). 

During wet weather events, excess flows are bypassed to a 43 million gallon holding tank, while 

peak flows are discharged to nearby surface water after coagulant addition and clarification. 

During normal flow conditions, wastewater is treated with trash racks, bar screens, aerated grit 

chambers, primary clarifiers, and parallel biological treatment systems (i.e., Train #1 and Train 

#2). Train #1 includes alum addition for chemical phosphorus removal, oxygenation tanks (solids 

retention time (SRT) = 2-3 days), secondary clarifiers, nitrification tanks (SRT = 30+ days), 

tertiary clarifiers, and denitrifying mixed media filters. Train #2 includes conventional activated 

sludge (SRT = 18-20 days) with nitrification and biological phosphorus removal, alum addition 

for chemical phosphorus removal, secondary clarifiers, and sand filters. The parallel flows then 

recombine prior to ozone disinfection at an average dose of 6 mg/L, which corresponds to an 

ozone to dissolved organic carbon (O3/DOC) ratio of approximately 1.0-1.2. The finished 

effluent is discharged to a nearby surface water. The facility also includes solids handling 

processes, including anaerobic digesters and dewatering centrifuges with polymer addition. 

Centrate and digester supernatant are combined with primary effluent for repeated biological 

treatment. Any residual polymer in the return flow is expected to be degraded biologically, and 

no additional polymer is used in the clarifiers prior to ozonation. The treatment train is illustrated 

in Figure S1, and nitrosamine sampling locations are indicated by the colored circles, which are 

defined in Table S1. 

For Site A, preliminary sampling for method development was performed in October 

2011, and a second sampling event was conducted in May 2012. The average water quality for 

the facility is summarized in Table S2. Data characterizing the effluent organic matter (EfOM) 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S6 

for the October 2011 and May 2012 sampling events are summarized in Tables S3 and S4, 

respectively. The nitrosamine summaries for the October 2011 and May 2012 sampling events 

are provided in Tables S5 and S6, respectively. 

Table S1. Sampling locations for Site A (MO) 

Sample Description 
1 Primary Influent 
2 Primary Effluent 
3 Secondary Effluent 
4 Combined Ozone Influent 
5 Ozone Effluent 
6 Field Blank 

 

Figure S1. Treatment train schematic and sampling locations for Site A (MO) 

 

Table S2. Water quality data for Site A (MO) (October 2011) 

Parameter Primary 
Influent 

Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

TKN (mg/L) 34.1 N/A N/A N/A < 0.03 
NH3 (mg-N/L) 20.4 20.9 < 0.1 N/A < 0.1 

TN (mg/L) N/A 25 10 11 12 
BOD (mg/L) N/A N/A N/A N/A 3 
TSS (mg/L) 284 200 4 N/A < 1 

pH 7.28 7.48 7.67 N/A 7.87 
TP (mg/L) 3.75 N/A N/A N/A 0.45 

*N/A = Not Available  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S7 

Table S3. EfOM Characterization Data for Site A (MO) (October 2011) 

Parameter Primary 
Influent 

Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field 
Blank 

UV254 (cm-1) N/A 0.201 0.134 0.116 0.059 < 0.002 
UV280 (cm-1) N/A 0.148 0.108 0.091 0.039 < 0.002 
DOC (mg/L) N/A 45 5.7 4.9 N/A N/A 
TOC (mg/L N/A N/A N/A N/A 4.8 < 0.2 

SUVA (L/mg-m) N/A 0.447 2.35 2.37 1.23 N/A 
TN (mg/L) N/A 25 10 11 12 < 0.2 
TF (AFU) N/A 73,516 37,513 28,782 4,546 93 

Region 1 (AFU) N/A 40,786 14,767 10,298 1,269 66 
Region 2 (AFU) N/A 26,081 16,964 13,746 2,398 20 
Region 3 (AFU) N/A 6,649 5,782 4,748 878 7 

*N/A = Not Available 

 

Figure S2. Qualitative comparison of EEMs for Site A (MO) (October 2011) 

 

 

Table S4. EfOM characterization for Site A (MO) (May 2012) 

Parameter Primary 
Influent 

Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field 
Blank 

UV254 (cm-1) 0.231 0.210 0.112 0.108 0.066 <0.002 
UV280 (cm-1) 0.172 0.155 0.084 0.081 0.043 < 0.002 
DOC (mg/L) 44 19 6.7 5.8 N/A N/A 
TOC (mg/L) N/A N/A N/A N/A 6.1 0.33 

SUVA (L/mg-cm) 0.525 1.11 1.67 1.86 1.08 N/A 
TN (mg/L) 19 15 9.3 10 11 < 0.2 
TF (AFU) 58,749 53,937 26,185 23,525 5,675 153 

Region 1 (AFU) 34,912 30,184 10,509 8,885 1,920 89 
Region 2 (AFU) 19,098 18,899 11,813 10,962 2,786 48 
Region 3 (AFU) 4,738 4,854 3,862 3,678 969 17 

*N/A = Not Applicable 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S8 

Figure S3. Qualitative comparison of EEMs for Site A (MO) (May 2012) 

 

 

Table S5. Nitrosamines data for Site A (MO) (October 2011) 

Nitrosamine Primary 
Influent 

Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field 
Blank 

NDMA (ng/L) N/A < 25 11 12 26 < 2.5 
NMEA (ng/L) N/A < 25 < 5.0 < 5.0 < 5.0 < 2.5 
NDEA (ng/L) N/A < 50 < 10 < 10 < 10 < 5.0 
NDPrA (ng/L) N/A < 100 < 20 < 20 < 20 < 10 
NMOR (ng/L) N/A < 50 12 12 < 10 < 5.0 
NDBA (ng/L) N/A < 100 < 20 < 20 < 20 < 10 

*N/A = Not Available 

 
Table S6. Nitrosamines data for Site A (MO) (May 2012) 

Nitrosamine Primary 
Influent 

Primary 
Effluent 

Secondary 
Effluent 
(Plant 2) 

Combined 
Ozone 

Influent 

Ozone 
Effluent 

Field 
Blank 

NDMA (ng/L) < 25 < 25 7.8 6.3 14 < 2.5 
NMEA (ng/L) < 25 < 25 < 5.0 < 5.0 < 5.0 < 2.5 
NDEA (ng/L) < 50 < 50 < 10 < 10 < 10 < 5.0 
NDPrA (ng/L) < 100 < 100 < 20 < 20 < 20 < 10 
NMOR (ng/L) 65 58 22 23 22 < 5.0 
NDBA (ng/L) < 100 < 100 < 20 < 20 < 20 < 10 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S9 

Text S2. Full-Scale Site B (KY) 

The average daily flow at Site B (KY) is 9.9 mgd. The treatment train includes grit 

removal, an oxidation ditch with nitrification and partial denitrification (SRT = N/A), 

clarification, and ozone disinfection at an average dose of 3.3 mg/L, which corresponds to an 

ozone to total organic carbon (O3/TOC) ratio of approximately 0.9. The final effluent is 

discharged to a nearby surface water. Solids handling processes include sludge thickening, two-

stage anaerobic digesters, and sludge drying beds. Digester supernatant is returned to the process 

flow prior to biological treatment in the oxidation ditch.  

 

Table S7. Sampling locations for Site B (KY) 

Sample Description 
[...]
 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S14 

Table S13. Nitrosamines data for Site C (TX) (October 2012) 

Nitrosamine  Primary 
Effluent 

Tertiary 
Clarifier 
Effluent 

Sand 
Filter 

Effluent 

Ozone 
Effluent 

BAC 
Effluent 

Field 
Blank 

NDMA (ng/L) < 25 < 5.0 < 5.0 < 5.0 < 5.0 < 2.5 
NMEA (ng/L) < 25 < 5.0 < 5.0 6.3 7.6 < 2.5 
NDEA (ng/L) < 50 < 10 < 10 < 10 < 10 < 5.0 
NDPrA (ng/L) < 100 < 20 < 20 < 20 < 20 < 10 
NMOR (ng/L) < 50 < 10 < 10 < 10 < 10 < 5.0 
NDBA (ng/L) < 100 < 20 < 20 < 20 < 20 < 10 
 
 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S15 

Text S4. Full-Scale Site D (GA) 

The average daily flow at Site D is 42.5 mgd. The treatment train includes bar screens; 

grit removal; primary clarifiers; activated sludge (SRT = 11 days) with nitrification, 

denitrification, and biological phosphorus removal; secondary clarifiers, and lime clarification. 

The flow is then split between the original train, which employs recarbonation and dual-media 

filtration, and the new train with strainers and ultrafiltration (UF) membranes. The water 

recombines for pre-ozonation (O3 = 1.0-1.5 mg/L; O3/DOC = 0.2-0.3), BAC, and post-ozonation 

(O3 = 1.0-1.5 mg/L; O3/TOC = 0.2-0.4). The BAC process is operated with a 15-minute EBCT, 

and the carbon is approximately 6-8 years old. The final effluent is discharged to a nearby 

surface water. The facility also employs anaerobic digesters and dewatering centrifuges. 

 

Table S14. Sampling locations for Site D (GA) 

Sample Description 
1 Primary Effluent 
2 Secondary Effluent 
3 Pre-ozone Influent 
4 Pre-ozone Effluent 
5 BAC Effluent 
6 Post-ozone Effluent 
7 Field Blank 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S16 

Figure S8. Treatment train schematic and sampling locations for Site D (GA) 

 
 

Table S15. EfOM characterization for Site D (GA) (February 2012) 

Parameter Primary 
Effluent 

Secondary 
Effluent 

Pre-
ozone 

Influent 

Pre-
ozone 

Effluent 

BAC 
Effluent 

Post-
ozone 

Effluent 

Field 
Blank 

UV254 (cm-1) 0.372 0.115 0.107 0.082 0.070 0.047 < 0.002 
UV280 (cm-1) 0.282 0.092 0.084 0.061 0.052 0.032 < 0.002 
DOC (mg/L) 42 5.3 5.0 N/A N/A N/A N/A 
TOC (mg/L) N/A N/A N/A 5.0 4.1 3.8 < 0.2 

SUVA (L/mg-m) 0.886 2.17 2.14 1.64 1.75 1.24 N/A 
TN (mg/L) 44 16 15 15 15 15 < 0.2 
TF (AFU) 150,942 32,412 30,324 14,356 11,957 3,931 47 

Region 1 (AFU) 94,084 11,351 10,590 5,052 4,333 1,436 21 
Region 2 (AFU) 46,139 15,133 14,200 6,626 5,420 1,769 18 
Region 3 (AFU) 10,719 5,928 5,533 2,678 2,204 725 7 

*N/A = Not Applicable 

 
  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S17 

Figure S9. Qualitative comparison of EEMs for Site D (GA) (February 2012) 

 
 

 

Table S16. Nitrosamines data for Site D (GA) (February 2012) 

Nitrosamine Primary 
Effluent 

Secondary 
Effluent 

Pre-
ozone 

Influent 

Pre-
ozone 

Effluent 

BAC 
Effluent 

Post-
ozone 

Effluent 

Field 
Blank 

NDMA (ng/L) 42 6.8 5.9 9.2 < 5.0 < 5.0 < 5.0 
NMEA (ng/L) < 25 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 
NDEA (ng/L) < 50 < 10 < 10 < 10 < 10 < 10 < 10 
NDPrA (ng/L) < 100 < 20 < 20 < 20 < 20 < 20 < 20 
NMOR (ng/L) < 50 < 10 < 10 < 10 < 10 < 10 < 10 
NDBA (ng/L) < 100 < 20 < 20 < 20 < 20 < 20 < 20 

 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S18 

Text S5. Full-Scale Site E (GA) 

The average daily flow at this site is 5.5 mgd, and a large fraction of the incoming 

wastewater is industrial discharge from a denim mill with a pH of 10.5-11. The treatment train 

includes preliminary treatment with aeration and pH adjustment to 7.8-8.0 with sulfuric acid, 

biological treatment with extended aeration (SRT = N/A), polymer addition, clarification, and 

ozonation (O3 = 28-32 mg/L; O3/DOC = 1.0-1.2) for color removal and disinfection. The 

finished effluent is discharged to a nearby surface water. 

 

Table S17. Sampling locations for Site E (GA) 

Sample Description 
1 Preliminary Effluent 
2 Clarifier Effluent 
3 Ozone Effluent 
4 Field Blank 

 

 

Figure S10. Treatment train schematic and sampling locations for Site E (GA) 

 

 

Table S18. Water quality data for Site E (GA) (April 2012) 

Parameter Preliminary Effluent Ozone Effluent 
BOD (mg/L) 311 7.54 
TSS (mg/L) 660 6 

PO4 (mg-P/L) N/A 2.81 
TP (mg/L) N/A 9.56 

NH3 (mg-N/L) N/A 0.14 
TN (mg/L) 47 21 

pH N/A 7.53 
DO (mg/L) N/A 16.25 

*N/A = Not Available or Applicable 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S19 

Table S19. EfOM characterization for Site E (GA) (April 2012) 

Parameter Preliminary 
Effluent 

Clarifier 
Effluent 

Ozone 
Effluent 

Field 
Blank 

UV254 (cm-1) 1.35 0.376 0.278 < 0.002 
UV280 (cm-1) 0.989 0.313 0.208 < 0.002 
DOC (mg/L) 120 25 28 N/A 
TOC (mg/L) N/A N/A N/A < 0.2 

SUVA (L/mg-m) 1.13 1.50 0.99 N/A 
TN (mg/L) 47 23 21 < 0.2 
TF (AFU) 721,172 133,133 56,241 12 

Region 1 (AFU) 372,194 51,937 27,015 9 
Region 2 (AFU) 306,663 64,438 22,139 3 
Region 3 (AFU) 42,314 16,758 7,087 0 

*N/A = Not Applicable 

 
Figure S11. Qualitative comparison of EEMs for Site D (GA) (April 2012) 

 

 
 
 
Table S20. Nitrosamines data for Site E (GA) (April 2012) 

Nitrosamine Preliminary 
Effluent 

Clarifier 
Effluent 

Ozone 
Effluent 

Field 
Blank 

NDMA (ng/L) 89 72 85 < 2.5 
NMEA (ng/L) < 25 < 5.0 < 5.0 < 2.5 
NDEA (ng/L)  < 50 20 19 < 5.0 
NDPrA (ng/L) < 100 < 20 < 20 < 10 
NMOR (ng/L) < 50 < 10 < 10 < 5.0 
NDBA (ng/L) < 100 < 20 < 20 < 10 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S20 

Text S6. Full-Scale Site F (QLD) 

Site F (QLD) is an advanced treatment facility that receives approximately 2 mgd of 

nitrified secondary effluent (SRT = 16 days) from a nearby wastewater treatment plant. The 

advanced treatment train includes denitrification with methanol addition, pre-ozonation (O3 = 2 

mg/L; O3/DOC = 0.2), alum and polymer addition, dissolved air flotation, sand filtration, 

ozonation (O3 = 5 mg/L; O3/TOC = 0.6-0.8), BAC (EBCT = 18 min), and post-ozonation (O3 = 2 

mg/L; O3/TOC = 0.5) for final disinfection (Reungoat et al., 2010; Reungoat et al., 2012). The 

finished effluent is discharged to a nearby surface water.  

 

Table S21. Sampling locations for Site F (QLD) 
 

 

 

 

 

 

Figure S12. Treatment train schematic and sampling locations for Site F (QLD) 

 

Sample Description 
1 Primary Effluent 
2 Secondary Effluent 
3 Denitrification Effluent 
4 Pre-Ozone Effluent 
5 Flotation/Filtration Effluent 
6 Ozone Effluent 
7 BAC Effluent 
8 Post-Ozone Effluent 
9 Field Blank 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S21 

Table S22. EfOM characterization for Site F (QLD) (May 2012) 
Parameter Primary 

Effluent 
Secondary 

Effluent 
Denit. 

Effluent 
Pre-

ozone 
Effluent 

Filter 
Effluent 

Ozone 
Effluent 

BAC 
Effluent 

Post-
ozone 

Effluent 

Field 
Blank 

UV254 (cm-1) 0.587 0.221 0.214 0.204 0.131 0.088 0.059 0.046 < 0.002 
UV280 (cm-1) 0.463 0.170 0.162 0.155 0.099 0.061 0.042 0.030 < 0.002 
DOC (mg/L) 100 10 9.5 N/A N/A N/A N/A N/A N/A 
TOC (mg/L) N/A N/A N/A 9.8 6.6 6.0 4.1 4.0 < 0.2 

SUVA (L/mg-m) 0.587 2.21 2.25 2.08 1.98 1.47 1.44 1.15 N/A 
TN (mg/L) 46 9.5 3.6 3.7 4.0 4.2 4.1 4.2 < 0.2 
TF (AFU) 390,541 74,079 74,931 N/A 44,981 18,658 7,735 3,599 226 

Region 1 (AFU) 195,545 25,173 26,795 N/A 16,225 7,190 2,629 1,229 145 
Region 2 (AFU) 160,613 35,996 35,272 N/A 20,127 8,179 3,597 1,679 67 
Region 3 (AFU) 35,383 12,910 12,864 N/A 8,630 3,289 1,508 691 14 

*N/A = Not Available or Applicable 

 
Figure S13. Qualitative comparison of EEMs for Site F (QLD) (May 2012) 

 
 
 
Table S23. Nitrosamines data for Site F (QLD) (May 2012) 

Parameter Primary 
Effluent 

Secondary 
Effluent 

Denit. 
Effluent 

Pre-
ozone 

Effluent 

Filter 
Effluent 

Ozone 
Effluent 

BAC 
Effluent 

Post-
ozone 

Effluent 

Field 
Blank 

NDMA (ng/L) < 25 < 5.0 < 5.0 5.4 5.2 11 < 5.0 < 5.0 < 25 
NMEA (ng/L) < 25 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 2.5 
NDEA (ng/L) < 50 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 5.0 
NDPrA (ng/L) < 100 < 20 < 20 < 20 < 20 < 20 < 20 < 20 < 10 
NMOR (ng/L) < 50 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 5.0 
NDBA (ng/L) < 100 < 20 < 20 < 20 < 20 < 20 < 20 < 20 < 10 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S22 

Text S7. Full-Scale Site G (CA) 

The average daily flow at Site G is 70 mgd, but it is currently being expanded to 

accommodate a total flow of 100 mgd. This facility receives nitrified/denitrified secondary 

effluent (combination of trickling filters and activated sludge; SRT = 5.5 days) from a nearby 

wastewater treatment plant and provides advanced treatment with microfiltration (MF), reverse 

osmosis (RO), an advanced oxidation process (AOP) consisting of ultraviolet irradiation and 

hydrogen peroxide (UV/H2O2), and product water stabilization. The finished effluent from Site G 

is either discharged to spreading basins or directly injected into the groundwater aquifer. The 

solids handling processes at the wastewater treatment plant include anaerobic digesters and belt 

filter presses, although the belt filter presses will soon be replaced with dewatering centrifuges. 

The digester supernatant and filtrate (soon to be centrate) are returned upstream of the primary 

clarifiers for repeated treatment. Polymer is also added at the headworks, primary clarifiers, and 

belt filter presses. With respect to this study, the MF influent had been dosed with chloramine 

upstream of the sampling location so the corresponding nitrosamine concentrations may be a 

combination of ambient levels and subsequent formation.  

 
Table S24. Sampling locations for Site G (CA) 

Sample Description 
1 MF Influent 
2 MF Effluent 
3 RO Permeate 
4 RO Concentrate 
5 UV/H2O2 Effluent 
6 Field Blank 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S23 

Figure 14. Treatment train schematic and sampling locations for Site G (CA)  

 

Table S25. EfOM characterization for Site G (CA) (October 2011) 

Parameter MF 
Influent 

MF 
Effluent 

RO 
Permeate 

RO 
Concentrate 

UV/H2O2 
Effluent 

Field 
Blank 

UV254 (cm-1) 0.153 0.125 0.007 0.696 0.004 < 0.002 
UV280 (cm-1) 0.112 0.087 0.004 0.501 < 0.002 < 0.002 
DOC (mg/L) 6.4 N/A N/A N/A N/A N/A 
TOC (mg/L) N/A 6.0 < 0.2 33 < 0.2 < 0.2 

SUVA (L/mg-m) 2.39 2.08 N/A 2.11 N/A N/A 
TN (mg/L) 11 11 1.1 61 1.2 < 0.2 
TF (AFU) 33,466 28,739 46 275,877 40 22 

Region 1 (AFU) 12,729 9,941 9 100,027 5 4 
Region 2 (AFU) 15,310 13,562 40 143,646 33 15 
Region 3 (AFU) 5,427 5,236 51 32,204 2 3 
*N/A = Not Applicable 

 

Figure S15. Qualitative comparison of EEMs for Site G (CA) (October 2011) 

 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S24 

Table S26. Nitrosamines data for Site G (CA) (October 2011) 

Nitrosamine MF 
Influent 

MF 
Effluent 

RO 
Permeate 

RO 
Concentrate 

UV/H2O2 
Effluent 

Field 
Blank 

NDMA (ng/L) 16 42 20 100 < 2.5 < 2.5 
NMEA (ng/L) < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 
NDEA (ng/L) < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 
NDPrA (ng/L) < 10 < 10 < 10 < 10 < 10 < 10 
NMOR (ng/L) 6.9 7.5 < 5.0 18 < 5.0 < 5.0 
NDBA (ng/L) < 10 < 10 < 10 < 10 < 10 < 10 
  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S25 

Text S8. Pilot-Scale Site H (CA) 

The average daily flow at Site H is approximately 30 mgd, but only 12.5 mgd is treated 

with full advanced treatment (i.e., RO-UV/H2O2). The advanced treatment facility receives non-

nitrified secondary effluent (pure oxygen; SRT = 1.5 days) from a nearby wastewater treatment 

plant. Due to the limited upstream biological treatment, Site H recently upgraded its facility with 

ozonation to mitigate organic fouling on the MF membranes. The advanced treatment facility 

now includes ozone, MF, RO, UV/H2O2, and product water stabilization prior to direct injection 

of the finished effluent into the groundwater aquifer. Figure S16 illustrates the original and 

upgraded full-scale treatment trains. The solids handling processes at the wastewater treatment 

plant include anaerobic digesters and dewatering centrifuges with polymer addition. The digester 

supernatant and centrate are combined with the primary effluent for repeated biological treatment. 

Prior to the ozone upgrade, Site H operated parallel pilot-scale treatment trains to 

quantify the net benefits of preozonation on membrane fouling. Both 22-gpm treatment trains 

included MF (Pall Corp., Port Washington, NY) and RO (Hydranautics, Oceanside, CA), but the 

experimental treatment train also included upstream ozonation (Ozonia, Leonia, NJ; O3 = 4.4-

11.7 mg/L; O3/TOC = 0.3-1.5). To control biological fouling, sodium hypochlorite was dosed 

immediately upstream of the each set of MF membranes to achieve a total chlorine residual of 3-

5 mg/L as Cl2. Recall that the matrix is non-nitrified secondary effluent so residual ammonia is 

always present. Samples were collected from pilot-scale versions of the treatment processes 

depicted in Figure S16 to evaluate the potential impacts of ozonation on NDMA in the finished 

effluent. The sampling locations are summarized in Table S27. Of the target nitrosamines, only 

NDMA was monitored during the pilot-scale study.  

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S26 

Table S27. Sampling locations for Site H (CA) 

Sample Description 
1 Secondary Effluent 
2 Ozone Effluent 
3 Ozone MF Filtrate 
4 Ozone RO Permeate 
5 MF Filtrate 
6 RO Permeate 

 

 

Figure S16. Treatment train schematic and sampling locations for Site H (CA) 

 
 
Table S28. EfOM characterization for pilot treatment train at Site H (CA) (July - October 2011) 

Parameter July 
Secondary 

Effluent 

July 
Ozone 

Effluent 

August 
Secondary 

Effluent 

August 
Ozone 

Effluent 

September 
Secondary 

Effluent 

September 
Ozone 

Effluent 

October 
Secondary 

Effluent 

October 
Ozone 

Effluent 
UV254 (cm-1) 0.211 0.138 0.364 0.209 0.192 0.158 0.212 0.162 
UV280 (cm-1) 0.166 0.092 0.295 0.161 0.144 0.120 0.160 0.114 
TOC (mg/L) 12.5 N/A 11.5 N/A 12.3 N/A 11.8 N/A 

SUVA (L/mg-m) 1.69 N/A 3.17 N/A 1.56 N/A 1.80 N/A 
TF (AFU) 142,724 26,376 239,104 26,413 128,806 62,457 123,057 52,219 

Region 1 (AFU) 62,355 9,804 101,099 9,509 51,083 27,243 51,439 23,164 
Region 2 (AFU) 63,176 12,623 115,245 13,262 59,522 27,050 57,332 23,025 
Region 3 (AFU) 17,192 3,949 22,760 3,643 18,171 8,163 14,286 6,030 

*N/A = Not Available 

 
  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S27 

Figure S17. Qualitative comparison of EEMs for Site H (CA) (July - October 2011) 

 

 
 

 
Figure S18. NDMA concentrations at Site H (CA) as a function of influent UV254 absorbance. 
These data represent samples collected weekly from late April 2011 to early November 2011.  

 

  

Note: The arbitrary 
fluorescence scale 
(i.e., AFU) ranges 
from 0.0 to 5.0 in 
each of these EEMs. 
Previous EEMs for 
other sites ranged 
from 0.0 to 1.0. 
Therefore, these 
samples are more 
‘concentrated’ than 
they appear.  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S28 

Figure S19. Ozone-induced NDMA formation at Site H (CA) as a function of ambient NDMA. 
These data represent samples collected weekly from late April 2011 to early November 2011. 

 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S29 

Text S9. Full-Scale Site I (NV) 

The average daily flow at Site I is 100 mgd. The treatment train includes bar screens; grit 

removal; ferric chloride and polymer addition; primary clarifiers; activated sludge (SRT = 7 days) 

with nitrification, denitrification, and biological phosphorus removal; and secondary clarifiers. A 

portion of the flow is then treated with alum addition, dual-media filters, and UV disinfection (40 

mJ/cm2) prior to discharge to a nearby surface water. The remainder of the flow is treated with 

alum addition, flocculation, tertiary clarifiers, dual-media filters, and either UV disinfection (40 

mJ/cm2) for surface water discharge or sodium hypochlorite for irrigation applications. Solids 

handling processes include ferric chloride addition, sludge storage tanks, dissolved air flotation 

thickeners, and dewatering centrifuges. The centrate is recombined with the primary effluent for 

repeated biological treatment.  

 

Table S29. Sampling locations for Site I (NV) 

Sample Description 
1 Primary Effluent 
2 Secondary Effluent 
3 Filter Effluent 
4 Chlorinated Effluent 
5 UV Effluent 
6 Field Blank 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S30 

Figure S20. Treatment train schematic and sampling locations for Site I (NV) 

 

 

 

Table S30. Water Quality Data for Site I (NV) (March 2012) 

Parameter Primary 
Effluent 

Secondary 
Effluent 

Chlorinated 
Effluent 

UV 
Effluent 

TSS (mg/L) 106 9 0 0 
BOD (mg/L) 196 2 0 0 
PO4 (mg-P/L) 2.33 0.052 0.016 0.014 

TP (mg/L) 4.52 0.37 0.058 0.060 
NH3 (mg-N/L) 27 0.05 0 0 

TN (mg/L) 30 13 14 13 
 
 

Table S31. EfOM characterization for Site I (NV) (March 2012) 

Parameter Primary 
Effluent 

Secondary 
Effluent 

Filter 
Effluent 

Chlorinated 
Effluent 

UV 
Effluent 

Field 
Blank 

UV254 (cm-1) 0.401 0.128 0.118 0.093 0.116 < 0.002 
UV280 (cm-1) 0.307 0.097 0.090 0.061 0.090 < 0.002 
DOC (mg/L) 59 7.0 N/A N/A N/A N/A 
TOC (mg/L) N/A N/A 5.8 5.8 5.8 < 0.2 

SUVA (L/mg-m) 0.680 1.83 2.03 1.60 2.00 N/A 
TN (mg/L) 30 13 13 14 13 < 0.2 
TF (AFU) 140,716 37,039 30,639 11,450 30,537 1,186 

Region 1 (AFU) 84,235 14,750 10,661 4,980 10,478 904 
Region 2 (AFU) 46,672 16,060 14,403 4,831 14,451 235 
Region 3 (AFU) 9,809 6,229 5,575 1,639 5,608 46 
*N/A = Not Applicable 



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S31 

Figure S21. Qualitative comparison of EEMs for Site I (NV) (March 2012) 

 

 

Table S32. Nitrosamines data for Site I (NV) 

Nitrosamine Primary 
Effluent 

Secondary 
Effluent 

Filter 
Effluent 

Chlorinated 
Effluent 

UV 
Effluent 

Field 
Blank 

NDMA (ng/L) < 25 < 5.0 < 5.0 < 5.0 < 5.0 < 2.5 
NMEA (ng/L) < 25 < 5.0 < 5.0 < 5.0 < 5.0 < 2.5 
NDEA (ng/L) < 50 < 10 < 10 < 10 < 10 < 5.0 
NDPrA (ng/L) < 100 < 20 < 20 < 20 < 20 < 10 
NMOR (ng/L) < 50 11 13 11 < 10 < 5.0 
NDBA (ng/L) < 100 < 20 < 20 < 20 < 20 < 10 
 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S32 

Text S10. Full-Scale Site J1 (NV)  

The average daily flow at Site J1 is 75 mgd, which is split between two treatment trains. 

Both treatment trains share bar screens, grit removal, and ferric chloride addition, and then the 

first treatment train continues with ferric chloride addition, primary clarifiers, trickling filters, 

secondary clarifiers, activated sludge with nitrification (SRT = 6-8 days), and tertiary clarifiers. 

After grit removal and ferric chloride addition, the second treatment train continues with primary 

clarifiers; activated sludge (SRT = 6-8 days) with nitrification, denitrification, and biological 

phosphorus removal; and secondary clarifiers. The flows then recombine for alum addition, 

media filtration, and sodium hypochlorite. The finished effluent is either discharged to a nearby 

surface water or used for irrigation applications. Solids handling processes include gravity 

thickeners, sludge holding tanks, anaerobic digesters, and dewatering centrifuges. Digester 

supernatant and centrate are returned to the headworks for repeated treatment.  

 

Table S33. Sampling locations for Site J1 (NV) 

Sample Description 
1 Primary Effluent 
2 Secondary Effluent 
3 Filter Effluent 
4 Chlorinated Effluent 
5 Field Blank 

 

  



M
ANUSCRIP

T

 

ACCEPTE
D

ACCEPTED MANUSCRIPT

S33 

Figure S22. Treatment train schematic and sampling locations for Site J1 (NV) 

 

 

Table S34. Water quality data for Site J1 (NV) (March 2012) 

Parameter Secondary 
Effluent 

Filter 
Effluent 

Chlorinated 
Effluent 

TSS (mg/L) 126 3.6 < 2 
BOD (mg/L) 181 6 <2 
PO4 (mg-P/L) 2.37 0.10 0.19 

TP (mg/L) 4.17 0.20 0.24 
Alkalinity (mg/L CaCO3) 252 111 106 

NH3 (mg-N/L) N/A 0.3 < 0.1 
TON (mg-N/L) N/A 14.4 22.2 
TKN (mg-N/L) N/A 7.6 1.0 